
STATE  OF  CALIFORNIA -- THE  RESOURCES  AGENCY                                                                                                                                           ARNOLD SCHWARZENEGGER,  GOVERNOR 

CALIFORNIA  COASTAL  COMMISSION 
NORTH COAST DISTRICT OFFICE MAILING ADDRESS: 
710  E  STREET •  SUITE 200  P. O. BOX 4908 
EUREKA,  CA  95501-1865 EUREKA,  CA  95502-4908  
VOICE (707) 445-7833    
FACSIMILE  (707) 445-7877 

 

 

F13d 
Filed:   January 12, 2007   
49th Day:  March 2, 2007 
180th Day:  July 11, 2007 
Staff:   Jim Baskin  
Staff Report:  April 26, 2007 
Hearing Date:  May 11, 2007 
Commission Action:    

 
  

STAFF REPORT: REGULAR CALENDAR  
 
 
APPLICATION NO.:   1-07-002 
 
APPLICANT:    City of Crescent City 
 
PROJECT LOCATION: At the Crescent City Wastewater Treatment Plant at 

210 Battery Street, Crescent City and adjoining 
vacant parcels to the north, east, and southwest, Del 
Norte County; APNs 118-020-30, 118-030-14, -15, 
-16, and -17. 

 
PROJECT DESCRIPTION: Reconstruction of the Crescent City Wastewater 

Treatment Plant. 
  
LAND USE PLAN DESIGNATIONS: Treatment Plant: Public Facility and Harbor Related 
     Beach Front Park Staging Area: Open Space 

Foot-of-B Street Staging Area: Commercial. 
 
ZONING: Treatment Plant: Coastal Zone General Commercial 

(CZ-C2), Coastal Zone Harbor Related (CZ-HR), 
and Coastal Zone Open Space (CZ-O) 
Beach Front Park Staging Area: Coastal Zone Open 
Space (CZ-O). 
Foot-of-B Street Staging Area: Coastal Zone 
General Commercial (CZ-C2). 

 



1-07-002 
CITY OF CRESCENT CITY 
Page 2 
 
 
LOCAL APPROVALS RECEIVED: City of Crescent City Coastal Development Permit 

No. 07-01, issued February 8, 2007, conditions of 
approval reconsidered and revised March 8, 2007, 
and Coastal Development Permit No. 07-03 and 
Conditional Use Permit No. UP-07-01, issued 
March 22, 2007. 

 
OTHER APPROVALS RECEIVED: North Coast Regional Water Quality Control Board 

Waste Discharge Requirements Order No. R1-2006-
001, NPDES No. CA0022756, issued January 25, 
2006. 

 
SUBSTANTIVE FILE  
DOCUMENTS: Final EIR for Construction of a New Regional 

Wastewater Treatment Plant Facility Crescent City 
California (SHN Consulting Engineers, March 
2001); 
Final Crescent City Wastewater Facilities Plan 
(Brown and Caldwell, November 2003); 

 Crescent City Wastewater Facilities Plan Technical 
Memoranda (Brown and Caldwell, November 
2003); 
The Crescent City Wastewater Project 
Supplemental Final Environmental Impact Report 
(Michael Sweeney AICP, October 2004); 
Report of Geotechnical Engineering Services 
Crescent City Wastewater Treatment Plant 
(GeoDesign, Inc., December, 2004);  
Crescent City Water Pollution Control Facilities 
100 Percent Design Specifications, Volumes 1 – 5 
(Brown and Caldwell, July 2005); and 

 City of Crescent City Local Coastal Program. 
 

 
SUMMARY OF STAFF RECOMMENDATION 

 
Staff recommends that the Commission approve with conditions the proposed 
reconstruction of the existing regional wastewater treatment plant at Crescent City in Del 
Norte County.  The project entails the renovation and expansion of the City of Crescent 
City Wastewater Treatment Plant. The upgrades are needed because the current 1.8 
million-gallons-per-day (mgd) average dry-weather / 4.0 mgd peak wet-weather flow 
capacity facility can no longer adequately meet the service area's need for safe and 
efficient treatment of wastewater. A new facility is critical to both current needs, 
especially with regard to accommodating the estimated 22.8 mgd peak wet-weather in-



1-07-002 
CITY OF CRESCENT CITY 
Page 3 
 
 
flow volume that occasionally overwhelms the works’ collection and conveyance system 
resulting in periodic discharges of untreated effluent, and for meeting LCP-certified 
community service demands for the next 20-year planning horizon. The treatment plant 
upgrade is a continuation of a series of facility improvements mandated by the North 
Coast Regional Water Quality Control through a series of cease & desist and waste 
discharge requirement orders issued to the City since 1997. 
 
The project site comprises the portions of the existing wastewater treatment plant and 
adjoining areas to the north and east and west within Beach Front Park and at the foot of 
B Street seaward of the 1870 federally surveyed high tide “meander line,” corresponding 
roughly to the 10-foot elevation contour above mean sea level (msl).  Other portions of 
the wastewater treatment plant renovation project situated on coastal lands above the ten-
foot contour are addressed within companion coastal development permits approved by 
the City of Crescent City on February 8, 2007 and March 22, 2007.   
 
The project is located in immediate proximity to the City’s southwestern harbor and 
public park areas.  The project raises four principal concerns regarding Coastal Act issues 
regarding: (1) ensuring that community service capacities are limited to that needed to 
support appropriately planned levels of new development such that inappropriate growth 
inducement is avoided; (2) protecting coastal water quality; (3) avoiding potential 
adverse environmental impacts to adjacent wetlands and shoreline environmentally 
sensitive areas; and (4) protecting coastal access and recreational opportunities. 
 
The subject treatment facility improvements are designed to improve the current plant’s 
limitations in aerobic digestion and to better accommodate the seasonal influx of wet-
weather inflow and infiltration within the sewage collection system.  In addition, the 
plant upgrades are intended to increase the facility’s overall capacity for accommodating 
the treatment of expanded wastewater volumes associated with LCP-certified 
development densities through the year 2027 within the City and the two community 
service areas in adjoining unincorporated portions of Del Norte County the plant serves.  
In making the various improvements, through-capacity of the plant will be improved to 
an average dry-weather flow design of 3.48 million-gallons-per-day (mgd), affording full 
biological treatment to upwards of 5.5 mgd, matching project wastewater generation rates 
through 2027.  The plant improvements would increase the maximum hydraulic inflow to 
approximately 22.8 mgd of sewerage during the winter weather season with the 
additional 17.2 mgd of peak wet-weather flows above the plant’s full biological treatment 
capacity undergoing high-rate vortex separation before being recombined with the MBR-
treated flows for ultraviolet light and hypochlorite disinfection prior to ocean discharge.   
 
If, however, substantial improvements were made to the sewage collection system to 
dramatically reduce the wet-weather inflow and infiltration volume, the additional 
through-flow capacity that would result could conceivably be utilized as reserve capacity 
for processing increased year-round wastewater flows at levels in excess of densities 
currently certified for the plant’s service area under the City and County’s certified LCPs.  



1-07-002 
CITY OF CRESCENT CITY 
Page 4 
 
 
If not properly monitored and regulated, this situation has the potential to inappropriately 
induce growth in Crescent City and outlying serviced areas at levels in excess of that 
being accommodated by the certified LCP, community services, utilities, and the carrying 
capacity of the natural systems of the region thereby resulting in impacts to coastal 
resources.  
 
To ensure that wastewater treatment capacity does not exceed LCP-certified levels of 
density, staff recommends that the Commission attach Special Condition No. 1.  Special 
Condition No. 1 specifically limits the improvements to be conducted at the Crescent 
City Regional Wastewater Treatment Facility to that necessary to accommodate LCP-
certified levels of density within the plant’s municipal and community service areas.  
Special Condition No. 1 requires that, prior to undertaking any improvements to the 
sewage collection system within the coastal zone portions of the Crescent City 
Wastewater Treatment Facility municipal and community service district areas, the 
permittee shall submit for the review and approval of the Executive Director, a report 
providing a description of the collection system improvements being considered 
accompanied by an evaluation of effects such improvements would have on the year-
round reserve capacity of the plant.  The report shall analyze what, if any, service volume 
increases would result from the collection system improvements for the area affected by 
the improvements, determine whether the enhanced system efficiency would support 
densities beyond LCP-certified levels, and disclose how any such increased treatment 
capacity would be utilized by the district.  Based upon the report, the Executive Director 
will determine whether the development would continue to remain consistent with 
applicable wastewater treatment facility provisions of the Coastal Act or if a permit 
amendment must first be secured before undertaking the collection system improvements.  
As conditioned, staff believes the project would be consistent with Sections 30250, 
30254, 30254.5, and 30412 of the Coastal Act. 
 
Although the overarching impetus for the treatment plant upgrade is to protect water 
quality from impacts associated with the current facilities processing capacity limitations, 
the project itself has the potential to impact water quality during its construction.  The 
plant reconstruction and new laboratory sites and related contractor staging areas would 
be situated in proximity to intertidal and estuarine areas within Crescent City Harbor and 
two small wetland areas flanking the treatment plant site.  In addition, the plant lies 
immediately adjacent to heavily used public parklands.  Staff recommends that the plant 
construction be performed in conjunction with the use of appropriate water quality best 
management practices to prevent the entrainment of soil materials in stormwater runoff 
associated with ground-disturbing excavation activities that could result in potentially 
adverse sedimentation impacts to coastal waters and adjoining environmentally sensitive 
areas, and public parklands.   
 
The staff recommendation includes Special Condition Nos. 2 and 3, setting forth 
requirements that the project be conducted in a manner that minimizes impacts to water 
quality.  Recommended Special Condition No. 2 requires that: (1) construction of the site 



1-07-002 
CITY OF CRESCENT CITY 
Page 5 
 
 
improvements be managed to prevent the entry of materials into coastal waters and 
adjacent environmentally sensitive areas; and (2) all debris associated with the 
demolition, preparation, and construction phases of the project be promptly removed 
from the site and taken to an appropriate disposal facility licensed to receive construction 
wastes.  Special Condition No. 3 requires the applicant to prepare and submit for the 
Executive Director’s approval a stormwater runoff and erosion control plan, identifying 
appropriate construction-phase and permanent water best management practices to be 
incorporated into the project to prevent potential impacts to water quality, and a 
hazardous materials spill prevention and clean-up plan detailing the efforts to be taken 
and materials and equipment available for preventing and responding to any accidental 
release of hazardous materials during construction of the treatment plan facilities.  As 
conditioned, staff believes the project would be consistent with Section 30231, 30233, 
and 30240(b) of the Coastal Act. 
 
To avoid impacts to adjacent environmentally sensitive habitat areas and onsite wetlands, 
and minimize disruption of coastal access and recreational use of public parklands, 
Special Condition No. 4 requires the applicant to prepare for the review and approval of 
the Executive Director, a construction staging plan, detailing equipment and material 
handling corridors between the authorized staging areas and the treatment plant 
construction site, setting forth specific measures to be taken to prevent entry into and 
provide protection to adjoining environmentally sensitive habitat areas and wetlands,  as 
well as identifying detour pedestrian and bicycle routes around the construction and 
staging area sites to minimize impacts on coastal access. 
 
Adjacent ESHA could also be adversely affected if non-native, invasive plant species 
were introduced in landscaping at the site.  Introduced invasive exotic plant species could 
spread into the ESHA and displace native wetland vegetation, thereby disrupting the 
value and function of the adjacent ESHA.  The applicant is not proposing any 
landscaping as part of the proposed project.  However, to ensure that the ESHA is not 
adversely impacted by any future landscaping and yard maintenance of the site, staff 
recommends Special Condition No. 5 that requires only native and/or non-invasive plant 
species be planted at the site, and the applicant not utilize certain bio-accumulating 
rodenticides. 
 
To further assure that risks to plant staff, contractors, and visitors from tsunami hazards at 
the site are adequately minimized, Special Condition No. 6 requires that a tsunami 
evacuation and training plan be reviewed and approved by the Executive Director. 
 
To prevent future impacts on the visual resources of the Crescent City Harbor and Battery 
Point areas that could result from changes in the exterior appearance of the treatment 
facility, Special Condition No. 7 sets forth a series of design restrictions for the project 
improvements.  
 



1-07-002 
CITY OF CRESCENT CITY 
Page 6 
 
 
Finally, Special Condition No. 8 sets construction, debris disposal, and excavated 
materials disposition performance standards for the development.   
 
Staff believes the proposed project as conditioned is consistent with the Coastal Act and 
recommends approval.   
 
The motion to adopt the staff recommendation of approval with conditions in found 
on page 8. 

 
 

STAFF NOTES 
 
1. Jurisdiction and Standard of Review. 
 
The proposed project is located within and adjacent to the incorporated boundaries of the 
City of Crescent City, along the reclaimed former margins of Crescent City Harbor in Del 
Norte County.  The project site is bisected by the boundary of the Commission’s retained 
jurisdiction and the coastal development permit jurisdiction of the City of Crescent City.  
The City has already granted the necessary coastal development permits for the portions 
of the development within the City’s permit jurisdiction.  The portions of the site within 
the Commission’s jurisdiction are within an area shown on State Lands Commission 
maps over which the state retains a public trust interest.  Therefore the standard of review 
that the Commission must apply to the project is the Coastal Act. 
 
2. Limitations on Commission’s Actions Regarding Water Quality and Sewage 

Treatment Plants. 
 
The Coastal Act (California Public Resources Code Sections 30001 et seq.) at Section 
30254.5 specifically prohibits the Commission, notwithstanding any other provision of 
law, from imposing any term or condition on the development of any sewage treatment 
plant which is applicable to any future development that the commission finds can be 
accommodated by that plant consistent with the Coastal Act.   Moreover, Section 
30412(b) of the Act directs that the Commission shall not “…modify, adopt conditions, 
or take any action in conflict with any determination by the State Water Resources 
Control Board or any California regional water quality control board in matters relating 
to water quality or the administration of water rights.”  Sub-section (c) goes on to direct 
that any development constituting a treatment work providing service to any area within 
the coastal zone shall be reviewed by the Commission and any permit it issues, if any, 
shall be determinative only with respect to the following aspects of the development: (1) 
the siting and visual appearance of treatment works within the coastal zone; (2) the 
geographic limits of service areas within the coastal zone which are to be served by 
particular treatment works and the timing of the use of capacity of treatment works for 
those service areas to allow for phasing of development and use of facilities consistent 



1-07-002 
CITY OF CRESCENT CITY 
Page 7 
 
 
with this division; and (3) development projections which determine the sizing of 
treatment works for providing service within the coastal zone.   
 
The Commission is further directed to make these determinations in accordance with the 
Coastal Act policies and make its final determination on a permit application for a 
treatment work prior to the final approval by the State Water Resources Control Board 
for the funding of such treatment works.  Except as specifically provided in Section 
30412(c), the decisions of the State Water Resources Control Board relative to the 
construction of treatment works shall be final and binding upon the Commission.  In 
addition, sub-section (d) of Section 30412 directs the Commission to provide or require 
reservations of sites for the construction of treatment works and points of discharge 
within the coastal zone adequate for the protection of coastal resources consistent with 
the provisions of the Coastal Act 
 
In addition to the above-listed aspects of publicly owned wastewater treatment works 
located within the coastal zone that the Commission is specifically authorized to regulate 
under Sections 30230, 30231, and 30232 of the Coastal Act, the Commission is charged 
with assuring that water quality is protected and marine resources, with particular 
emphasis on the productivity, health, and population levels of its biological components, 
are maintained, enhanced, and where feasible restored.  In addition, Coastal Act Section 
30240 at sub-section (b) requires that all development adjacent to environmentally 
sensitive habitat areas and parklands be sited and designed to prevent impacts which 
would significantly degrade those areas, and shall be compatible with the continuance of 
those habitat and recreation areas. 
 
The state and regional water control boards have direct and/or delegated authority to 
regulate the chemical and thermal characteristics of surface and groundwater resources, 
specifically in controlling the presence and concentrations of chemical constituents 
within the aqueous environment, in the interest of protecting human health, biological 
resources, and other “beneficial uses” of the waters of the state and the nation.  The 
Commission acknowledges the distinctions in these responsibilities and limits its actions 
accordingly to preclude conflicts in instances where a water board has made 
determinations on a development project that is also subject to the Commission’s 
authority, particularly with regard to the setting of quantitative limitations on point and 
non-point source pollutants through the issuance of National Pollution Discharge 
Elimination Permits, waste discharge requirements, cease and desist directives, and 
cleanup and abatement orders.   
 
The Commission’s consideration of the development is undertaken pursuant solely to the 
authority duly granted to the Commission by the Coastal Act, is limited to ensuring the 
approved development’s conformance with the policies of the Coastal Act, and in no way 
represents actions which modify, supplant, condition, or other wise conflict with a 
determination of either the state or any regional water quality control board in matters 
relating to water quality or the administration of water rights.  To avoid such potential 



1-07-002 
CITY OF CRESCENT CITY 
Page 8 
 
 
conflicts, staff members of the Commission and the North Coast Regional Water Quality 
Control Board have consulted with one another and developed coordinated and mutually 
agreed upon measures for ensuring that both agencies concerns are met in the review and 
administration of the subject wastewater treatment facility project. 
______________________________________________________________________ 

 
STAFF RECOMMENDATION 

 
The staff recommends that the Commission adopt the following resolution: 
 
I. MOTION, STAFF RECOMMENDATION, AND RESOLUTION 
 
The staff recommends that the Commission adopt the following resolution: 
 

Motion: 
I move that the Commission approve Coastal Development Permit No. 1-07-002 
pursuant to the staff recommendation. 
 

Staff Recommendation of Approval: 
Staff recommends a YES vote.  Passage of this motion will result in approval of the 
permit as conditioned and adoption of the following resolution and findings.  The motion 
passes only by affirmative vote of the majority of the Commissioners present.   
 
Resolution to Approve Permit: 
The Commission hereby approves a coastal development permit for the proposed 
development and adopts the findings set forth below on grounds that the development as 
conditioned will be in conformity with the policies of Chapter 3 of the Coastal Act.  
Approval of the permit complies with the California Environmental Quality Act because 
either 1) feasible mitigation measures and/or alternatives have been incorporated to 
substantially lessen any significant adverse effects of the development on the 
environment, or 2) there are no further feasible mitigation measures or alternatives that 
would substantially lessen any significant adverse impacts of the development on the 
environment. 
 
 
II. STANDARD CONDITIONS: See attached. 
 
 
III. SPECIAL CONDITIONS: 
 
1. Future Collection System Improvements 
 



1-07-002 
CITY OF CRESCENT CITY 
Page 9 
 
 
The improvements to the Crescent City Regional Wastewater Treatment Facility are 
authorized solely for accommodating LCP-certified levels of densities within the plant’s 
urban service area and for accommodating current and projected wet weather inflow and 
infiltration to the treatment system.  Future improvements to the sewerage collection and 
conveyance system could result in reductions in wet weather flows to the treatment 
system that would no longer require treatment plant capacity to process.  Any increase in 
treatment plant capacity gained in this manner shall not be used to serve additional 
development within the coastal zone without a Commission amendment to this coastal 
development permit.  PRIOR TO THE CONSTRUCTION OF ANY IMPROVEMENTS 
TO SEWERAGE COLLECTION AND CONVEYANCE SYSTEM WITHIN THE 
CRESCENT CITY REGIONAL WASTEWATER TREATMENT FACILITY’S 
SERVICE AREA, the permittee shall submit, for the review and approval of the 
Executive Director, an analysis of the hydraulic efficiency resulting from such collection 
system improvements.  The report shall describe the type and location of the 
improvements to be made, and analyze any resulting increase in influent volume to the 
treatment works or reduction in seasonal wet-weather inflow and infiltration resulting 
from the system upgrade and corresponding increase if any, in potential treatment plant 
capacity would result.  The report shall indicate how the service district intends to utilize 
the potential increase in treatment plant capacity. 
 
2. Construction Responsibilities 
 
The permittee shall comply with the following construction-related requirements: 
 

(a) All construction materials and debris originating from the project shall be 
stored and/or contained in a manner to preclude their uncontrolled entry 
and dispersion to the waters of the Crescent City Harbor.  Any debris 
resulting from construction activities that should inadvertently enter the 
harbor shall be removed from coastal waters immediately; 

 
(b) Any and all debris resulting from construction activities shall be removed 

from the project site within 10 days of project completion; 
 
(c) Excavated soil materials associated with grading for installation of the 

Membrane Bio-reactor vaulting to be retained on site for re-grading use 
shall be side-cast in windrows immediately adjacent to the excavation to 
allow for ease in covering the exposed materials during inclement 
weather; 

 
(d) Silt screens, straw bales, and/or coir-rolls appropriate for use in bayside 

and floodplain settings applications shall be installed around the perimeter 
of the areas to be graded and excavated prior to the initiation of grading 
and excavation activities and shall be maintained throughout project 
construction.  Additional silt and sediment barrier materials shall be kept 



1-07-002 
CITY OF CRESCENT CITY 
Page 10 
 
 

at the site and deployed as needed to reinforce sediment containment 
structures should unseasonable rainfall occur; 

 
(e) If rainfall is forecast during the time construction activities are being 

performed: (i) all exposed soils materials excavated to form the vault and 
utility trenches shall be covered with minimum 10-mil plastic sheeting, 
secured with sand bagging or other appropriate materials, and (ii) any 
other exposed soil areas shall be promptly mulched before the onset of 
precipitation; 

 
(f) Mechanized heavy equipment, including excavation, paving, and materials 

delivery vehicles used during the construction process shall not be staged, 
stored, or re-fueled within 100 feet of the waters of Crescent City Harbor;  

 
(g) To minimize the entrainment and entry of hydrocarbon-tainted runoff into 

coastal waters, asphaltic asphaltic-concrete paving operations shall be 
performed during dry-weather periods when the National Weather 
Service’s Northwestern California forecast for the Crescent City sub-area 
of the Redwood Coast predicts a less than 50 percent chance of 
precipitation for the timeframe in which the repaving work is to be 
conducted; and 

 
(h) Fuels, lubricants, and solvents shall not be allowed to enter the waters of 

the Crescent City Harbor. Hazardous materials management equipment 
including oil containment booms and absorbent pads shall be available 
immediately on-hand at the project site, and a registered first-response, 
professional hazardous materials clean-up/remediation service shall be 
locally available on call.  Any accidental spill shall be rapidly contained 
and cleaned up. 

 
3. Erosion and Runoff Control Plan 
 
A. PRIOR TO ISSUANCE OF COASTAL DEVELOPMENT PERMIT NO. 1-

07-002, the applicant shall submit, for review and approval of the Executive 
Director, a plan for erosion and run-off control. 

 
1) The run-off, spill prevention and response plan shall demonstrate that: 

 
(a) Run-off from the project site shall not increase sedimentation in 

coastal waters; 
(b) Run-off from the project site shall not result in pollutants entering 

coastal waters;  
(c) Best Management Practices (BMPs) shall be used to prevent the 

entry of polluted stormwater runoff into coastal waters during the 



1-07-002 
CITY OF CRESCENT CITY 
Page 11 
 
 

construction of the authorized structures, including but not limited 
to the following: 
(i.) Stormwater runoff diversion immediately up-gradient of 

the excavation for building foundations; and  
(ii.) Use of relevant best management practices (BMPs) as 

detailed in the “California Storm Water Best Management 
(New Development and Redevelopment, Construction, and 
Industrial/Commercial) Handbooks, developed by Camp, 
Dresser & McKee, et al. for the Storm Water Quality Task 
Force (i.e., BMP Nos. EC1-Scheduling, EC2-Preservation 
of Existing Vegetation, SE1-Silt Fence and/or SE9-Straw 
Bale Barrier, NS3-Paving and Grinding Operations; NS9-
Vehicle and Equipment Fueling, NS8- Vehicle and 
Equipment Washing and Steam Cleaning, NS10-Vehicle 
and Equipment Maintenance and Repair; SC42-Building 
Repair and Construction, WM1-Material Delivery and 
Storage, WM2-Material Use, SC11-Spill Prevention and 
Control, MW8-Concrete Waste Management, SC41-
Buildings Grounds Maintenance; SC43-Parking/Storage 
Area Maintenance; SD11-Roof Runoff Controls; SD32-
Trash Storage Areas; MP40-Media Filter; and WE1-Wind 
Erosion Control; see http://www.cabmphandbooks.com); 
and 

(d) The plan shall be consistent with the requirements of all other 
special conditions, including but not limited to Special Condition 
No. 2 – Construction Responsibilities. 

 
2) The plan shall include, at a minimum, the following components: 

 
(a) A schedule for installation and maintenance of appropriate 

construction source control best management practices (BMPs) to 
prevent entry of stormwater run-off into the construction site and 
the entrainment of excavated materials into run-off leaving the 
construction site; 

(b) A schedule for installation, use and maintenance of appropriate 
construction materials handling and storage best management 
practices (BMPs) to prevent the entry of polluted stormwater run-
off from the completed development into coastal waters; and  

 
(c) An on-site spill prevention and control response program, 

consisting of best management practices (BMPs) for the storage of 
clean-up materials, training, designation of responsible individuals, 
and reporting protocols to the appropriate public and emergency 
services agencies in the event of a spill, shall be implemented at 



1-07-002 
CITY OF CRESCENT CITY 
Page 12 
 
 

the project to capture and clean-up any accidental releases of oil, 
grease, fuels, lubricants, or other hazardous materials from 
entering coastal waters. 

 
B. The permittee shall undertake development in accordance with the approved final 

plans.  Any proposed changes to the approved final plans shall be reported to the 
Executive Director.  No changes to the approved final plans shall occur without a 
Commission amendment to this coastal development permit unless the Executive 
Director determines that no amendment is legally required. 

 
4. Final Construction Site and Staging Area Logistics Plan 
 
A. PRIOR TO ISSUANCE OF COASTAL DEVELOPMENT PERMIT NO. 1-

07-002, applicant shall submit for the review and approval by the Executive 
Director, a final construction and staging area plan detailing the locations of site 
construction activities, equipment and materials storage and staging areas, and 
routes between the project areas to be used for equipment transit, materials 
handling, and other related operations to be closed to public entry.   

 
1) The construction and staging plan shall demonstrate that: 

 
(a) All wetlands, riparian vegetation, and rare plant habitat areas on 

and within 100 feet of the project site will be protected from entry 
into such habitat areas to prevent avoidable impacts to coastal 
biological habitat resources; and 

(b) Constructive noticing is provided to coastal visitors and 
recreational users of the scope and intent of the closures and 
alternate routes around the construction and staging areas such that 
impacts to coastal access and recreational opportunities in the 
Crescent City Harbor and Battery Point areas are minimized. 

 
2) The plan shall include, at a minimum, the following components: 

 
(a)  Prior-to-commencement surveys and delineation of the outward 

extent of all wetlands, riparian vegetation, and rare plant habitat 
areas on and within 100 feet of the project site; and  

(b) The erection of appropriate barriers to prevent entry into and within 
100 feet such habitat areas, and contractor training on work site 
housekeeping and other practices to prevent avoidable impacts to 
coastal biological habitat resources;  and 

(c) Posting of pedestrian and bicycle detour route signs around the 
periphery of the construction and staging areas, at appropriate 
locations within Beach Front Park, along the Harbor Trail, at 



1-07-002 
CITY OF CRESCENT CITY 
Page 13 
 
 

Battery Point Park and Lighthouse, and at the terminus of B Street 
and Battery and Howe Drives. 

 
B. The permittee shall undertake development in accordance with the approved final 

plan.  Any proposed changes to the approved final plan shall be reported to the 
Executive Director.  No changes to the approved final plan shall occur without a 
Commission amendment to this coastal development permit unless the Executive 
Director determines that no amendment is legally required. 

 
5. Landscaping Restriction 
 

a. Only native and/or non-invasive plant species shall be planted at the site.  
No invasive exotic plant species shall be planted with any landscaping of 
the site.  If documentation is provided to the Executive Director prior to 
planting that demonstrates that native vegetation from local genetic stock 
is not available, native vegetation obtained from genetic stock outside of 
the local area may be used.  No plant species listed as problematic and/or 
invasive by the California Native Plant Society, the California Invasive 
Plant Council, or as may be identified from time to time by the State of 
California, shall be employed or allowed to naturalize or persist on the 
site.  No plant species listed as a ‘noxious weed’ by the governments of 
the State of California or the United States shall be utilized within the 
property. 

 
b. Rodenticides containing any anticoagulant compounds, including, but not 

limited to, Bromadiolone or Diphacinone shall not be used. 
 
6. Tsunami Evacuation and Training Plan 
 
A. PRIOR TO THE ISSUANCE OF COASTAL DEVELOPMENT PERMIT 

NO. 1-07-002, the applicant shall submit, for the review and approval of the 
Executive Director, a plan for mitigating the hazards associated with tsunamis. 

 
1) The plan shall demonstrate that: (a) the existence of the threat of tsunamis 

from both distant and local sources will be adequately communicated to 
all wastewater treatment plant employees, contractors, and visitors; (b) 
information will be made available regarding personal safety measures to 
be undertaken in the event of a potential tsunami event in the area; (c) 
efforts will be provided to assist physically less physically mobile 
employees, contractors, and visitors in seeking evacuation from the site 
during a potential tsunami event, and (d) staff will be adequately trained to 
carry out the safety plan. 

 
2) The plan shall include, at a minimum, the following components: 



1-07-002 
CITY OF CRESCENT CITY 
Page 14 
 
 
 

• Tsunami Information Component, detailing the provision of informational 
materials to employees and the posting of placards, flyers, or other 
materials at conspicuous locations within the treatment plant buildings, 
provided in an appropriate variety of languages and formats explaining 
tsunami risks, the need for evacuation if strong earthquake motion is felt 
or alarms are sounded, and the location of evacuation routes; 

• Tsunami Evacuation Assistance Component, detailing the efforts to be 
undertaken by plant staff to assist the evacuation of physically less mobile 
persons during a tsunami event; and 

• Staff Training Component, detailing the instruction to be provided to all 
employees to assure that the Tsunami Safety Plan is effectively 
implemented. 

 
B. The permittee shall undertake development in accordance with the approved final 

plan.  Any proposed changes to the approved final plan shall be reported to the 
Executive Director.  No changes to the approved final plan shall occur without a 
Commission amendment to this coastal development permit unless the Executive 
Director determines that no amendment is required. 

 
7. Design Restrictions 
 
A. All exterior siding of the proposed structures shall be composed of natural or 

natural appearing materials, and all siding and roofing of the proposed structures 
shall be composed of materials of the colors proposed in the application.  The 
wastewater treatment facility operator shall not repaint or stain the structure with 
products that will lighten or alter the color the treatment works buildings without 
an amendment to this permit approved by the Commission.  In addition, all 
exterior materials, including roofs and windows, shall be non-reflective to 
minimize glare; and 

 
B. All exterior lights, including any lights attached to the outside of the buildings, 

shall be the minimum necessary for the site security, and safe ingress and egress 
of the structures, and shall be low-wattage, non-reflective, shielded, and have a 
directional cast downward such that no light will shine beyond the boundaries of 
the treatment works site.  

 
8. Excavated Materials Disposal Plan  
 
A. PRIOR TO THE COMMENCEMENT OF DEVELOPMENT, the applicant 

shall submit, for the review and approval of the Executive Director, a disposal 
plan for all of the excavated materials to be removed from the project site.   
 
(1) The disposal plan shall demonstrate that: 



1-07-002 
CITY OF CRESCENT CITY 
Page 15 
 
 

 
(a) No excavated  materials to be removed shall be temporarily placed 

or stored during grading activities where it may be subject to 
entering wetlands or other coastal waters;  

 
(b) All of the fill to be removed shall either be: (i) placed and used 

pursuant to and consistent with a valid coastal development permit, 
as well as consistent with the terms and conditions of this permit 
(CDP No. 1-07-002).  Side casting or placement of any such 
material within Crescent City Harbor, any slough, waterway, 
streamcourse, or lake, or any other wetland area, including any 
public parklands, except as specified above is prohibited; and  

 
(c) Excavated materials removal activities shall not occur during the 

rainy season consistent with Special Condition Nos. 2 and 3; 
 

(2) The plan shall include, at a minimum, the following components: 
 

(a) A site plan showing all proposed locations for stockpiling 
construction materials, debris, or waste during excavated materials 
removal operations; 

 
(b) A description of the manner by which the materials will be 

removed from the construction site and identification of all debris 
disposal sites that will be used; 

 
(c) If the removed fill material is to be placed and used as part of a 

development approved by the Commission under a valid coastal 
development permit, the permittee shall provide: (i) a copy of the 
approved permit, (ii) written permission from the owner of the 
property governed by the approved permit authorizing the fill, and 
(iii) a written description and site map indicating when and where 
the materials will be stockpiled for later use in the approved 
development; and 

 
 (d) A schedule for removal of all debris. 

 
B. The permittee shall undertake development in accordance with the approved final 

plan.  Any proposed changes to the approved final plan shall be reported to the 
Executive Director.  No changes to the approved final plan shall occur without a 
Commission amendment to this coastal development permit unless the Executive 
Director determines that no amendment is legally required. 

 
9. Regional Water Quality Control Board Approval 



1-07-002 
CITY OF CRESCENT CITY 
Page 16 
 
 
 
PRIOR TO ISSUANCE OF COASTAL DEVELOPMENT PERMIT NO. 1-07-002, 
the permittee shall submit a copy of any amended cease and desist order or Waste 
Discharge Requirements issued by the North Coast Regional Water Quality Control 
Board granting approval for the project or evidence that no such certification or discharge 
authorization is required.  The permittees shall inform the Executive Director of any 
changes to the Commission-approved project required by the Regional Board.  Such 
changes shall not be incorporated into the project until the permittees obtain a 
Commission amendment to this coastal development permit, unless the Executive 
Director determines that no amendment is legally required. 
 
 
IV. FINDINGS AND DECLARATIONS. 
 
A. Project and Site Description. 
 
1. Project Background 
 
The Crescent City Wastewater Treatment Plant provides wastewater treatment for the 
City and several areas in Del Norte County. Crescent City is located in Del Norte County, 
and is within the jurisdiction of the North Coast Regional Water Quality Control Board 
(NCRWQCB). The City’s current regional treatment plant has a design average dry 
weather flow treatment capacity of approximately 1.8 million gallons per day (mgd) 
average dry weather (ADW), and the peak wet-weather (PWW) design flow is 4.0 mgd. 
Currently, the average dry weather flow is approximately 1.28 mgd with peak wet 
weather flows of 8.0 mgd. During normal operation, the plant effluent is discharged to 
the ocean via the 42-inch diameter outfall that was recently installed in 2005 (see CDP 
No. 1-05-003). 
 
The treatment plant was originally constructed in the 1950s and consisted of head works, 
an influent wet well, a pump house, a clarifier-digester, and gravity outfall facilities.  The 
first major facility expansion occurred in 1973 when additional primary clarification, 
disinfection, and solids handling facilities were added.  Secondary treatment for 
biological removal of organic material, including the addition of rotating biological 
contactors and secondary clarifiers, was added in 1978, the last major upgrade to the 
plant. Since then several serial plant improvements have been made including installation 
of a third secondary clarifier in 1983, replacement of the communitor with a bar screen 
and construction of several lines to increase hydraulic capacity in 1991, installation of a 
new dewatering facility in 1993, addition of new chlorinators/sulfonators in 1996, 
additional effluent pumps in 2002, and replacement of the chlorinators with sodium 
hypochlorite and bisulfite disinfection facilities in 2003. 
 
The treatment plant has already exceeded its organic treatment capacity and is unable to 
consistently meet the Biological Oxygen Demand (BOD) portion of its Waste Discharge 



1-07-002 
CITY OF CRESCENT CITY 
Page 17 
 
 
Requirements, which has resulted in issuance of Cease and Desist Orders from the 
NCRWQCB. The plant is also hydraulically overloaded during winter months which 
results in periodic releases of untreated effluent into coastal waters when storm and 
groundwater in-flow and infiltration (I/I) overwhelm the plant’s through-put treatment 
capacity.  
 
The purpose of this facility renovation project is to upgrade the existing wastewater 
treatment plant to meet the NCRWQCB’s Waste Discharge Requirements set forth in 
National Pollutant Discharge Elimination System (NPDES) Permit No. CA 0022756 and 
in compliance with the Regional Board’s current cease and desist order (see Exhibit Nos. 
8 and 9). 
 
In designing the replacement treatment works for resolving the current plant’s discharge 
violations, the City has gone through an iterative planning process over the last decade.  
Initially, in 2000, a feasibility study was conducted evaluating both the construction of a 
new sewage treatment plant at the former MacNamara-Peepe timber products processing 
plant site on Elk Creek, an LCP Area-of-Deferred-Certification within the City, and 
reconstruction of the existing Battery Point treatment plant (SHN Consulting Engineers, 
2000).  Based on site analyses which disclosed the presence of hazardous materials 
contamination at the Elk Creek site which would adversely affect new plant development 
costs and timing, an alternative facilities plan developed in 2003 recommended 
construction of major new facilities at the existing treatment plant.   
 
Subsequently, in 2004, the City instituted a value engineering (VE) review process as 
part of the preliminary design for renovating the existing plant.  The VE process 
reviewed the comparative costs and benefits of full and phased development of the 
treatment works, adaptive continued use of certain of the plant’s processing components.  
Additionally, following from review of actual short-range versus projected long-range 
growth projections, and the occurrence of several significant changes within the 
community’s waste water stream characteristics, namely the installation of pre-treatment 
equipment at the Rumiano Cheese Factory, the area’s primary commercial food 
processing facility, and the identification of a large gaming casino project as a potential 
new source of influent and user of recycled water for site irrigation, the VE review 
instituted several refinements to the facilities plan design, including further prioritizing 
and phasing of the plant renovations to better match actual growth in the service area, 
extend the service life of certain existing processing plant equipment, and improve the 
efficiency of the plant’s layout.  Furthermore, architectural and landscaping treatments, 
and coastal access support facilities were also added to the project design in the interest 
of integrating the new plant into its waterfront setting, protecting community aesthetics 
and onsite wetland features, and providing additional public recreational amenities. 
 
As an initial critical step, in the summer of 2005, the treatment plant’s effluent outfall 
line was upgraded through the installation of a new 42-inch-diameter discharge line, 
horizontally directional-drilled beneath the intervening beach and intertidal areas situated 



1-07-002 
CITY OF CRESCENT CITY 
Page 18 
 
 
between the treatment plant and the facility’s licensed discharge point within a slot on the 
ocean-facing side of the Battery Point landform (see Coastal Development Permit No. 1-
05-001).  This replacement of the discharge line was needed to serve the plant in its 
existing condition, whether or not the proposed plant is reconstructed as currently 
proposed. 
 
2. Project Description 
 
The proposed project is the re-construction of the Crescent City Wastewater Treatment 
Facility located at 210 Battery Street in Crescent City CA (APNs 118-020-31, 118-030-
11, -14, -15, -16, and -17).  The portions of the reconstruction project within the 
Commission’s permitting jurisdiction include: 
 
• The phased removal of approximately 18,000 square-feet of the existing 24,680-

square-foot treatment works buildings complex; 
• Construction of a Membrane Bio-reactor (MBR) filter and 4,300-square-foot 

building to house the filter; 
• Construction of a 4,800-square-foot administration building; 
• Construction of a 2,710-square-foot belt press de-watering building;  
• Utilization of a 1.9-acre portion of Beach Front Park as a primary construction 

staging area; and  
• Utilization of a 0.6-acre roadside area at the foot of B Street as a secondary 

construction staging area. 
 
Other portions of the proposed project are located within the coastal development permit 
jurisdiction of the City of Crescent City, including the northwestern quarter of the 
treatment plant site and the water quality laboratory and a portion of the primary 
construction staging area within Beach Front Park along B Street north of Battery Drive.  
Expansion of the existing wastewater treatment plant would be designed to comply with 
waste discharge requirements through the year 2027 with a 20-year planning period for a 
facility scheduled to begin operation in 2007.  The expanded treatment works would be 
designed for an average dry weather flow (ADWF) of 3.48 mgd, a peak wet-weather flow 
(PWWF) of 22.8 mgd, and provide for full biological treatment at volumes of up to 5.5 
mgd.  The existing rotating biological contactor units would be replaced by the MBR 
activated sludge process with the existing the anaerobic digesters remaining in serial 
operation.  Dilute wet-weather flows exceeding the 5.5 mgd full treatment threshold 
would be bypass-routed around the MBR to undergo solids separation within the high 
rate vortex chambers, prior to undergoing final ultraviolet light/hypochlorite “flash” 
disinfection with the fully-treated effluent prior to their ocean discharge through the 
plant’s recently upgraded outfall at Battery Point. 
 
Construction of the MBR would entail extensive grading and excavation at the treatment 
plant site.  This excavation would extend to over twenty feet in depth and would consist 
of grading and shoring for installation of a vault for housing the sub-surface portions of 



1-07-002 
CITY OF CRESCENT CITY 
Page 19 
 
 
the new treatment works. This vault would completely fill the excavated void, with the 
above-grade building and facilities being constructed atop the vaulted works.  Most of the 
material excavated for the above mentioned construction, estimated to comprise less than 
2,000 cubic yards of soils materials, would be removed from the site to an unspecified 
location. 
 
In addition to the construction of the new buildings and MBR, all pumps and motors 
would be replaced, the existing exterior fence would be reconfigured to enclose a 
previously open area in the parcel’s southwestern quarter, and sidewalks and curb and 
gutter would be added along Howe Drive and B Street bordering the project site.  Various 
piping projects would be conducted throughout the construction area.  A small pocket 
wetland located within the southwest corner of the treatment plant site would also be 
enhanced by planting native hydrophytic vegetation suitable for the area.  A 
pedestrian/bike trail spur extending from the adjoining Harbor Trail and bench seating 
would be installed for coastal visitor use. 
 
After the plant construction work is completed the adjoining streets would be re-paved, 
the staging areas cleared of construction equipment and debris, groomed, and reseeded, 
and native landscaping installed around the periphery of the new treatment plant (see 
Exhibit No. 5). 
 
3. Site Description  
 
The project site is located within along the north side of Crescent City Harbor, between 
the City’s Beach Front Park and Battery Point (see Exhibit Nos. 1-3). The Crescent City 
Water Pollution Control Facility and the adjoining parklands are owned by the City of 
Crescent City.   
 
The project site is situated at an approximately 10- to 18-foot elevation on a slightly 
elevated terrace above the beach area northeast of the Battery Point headland. The site 
slopes gently downward from north to south and rises slightly from its eastern street 
frontage toward the western escarpment at the base of B Street. The site of the treatment 
works and related staging areas is generally flat in topography.  From the toe of the low 
uplifted terrace on which the treatment plant is sited, the terrain drops down to a 20- to 
50-foot wide sandy crescent beach running along the northern shoreline of the Crescent 
City Harbor.  On the open ocean shoreline to the west, the beach face consists of a 
narrow, approximately 100-ft.-wide bermed cobble area grading into a rocky intertidal 
zone.  The immediate offshore area is occupied by numerous partially submerged rocks 
and stacks.  To the northwest, the beach narrows into a steep cliff along the flanks of the 
Lighthouse Island and Battery Point headlands.  Areas to the north and east of the project 
site comprise open grass-covered areas within Beach Front Park.  A windrow of beach 
pine (Pinus cortorta var. contorta) are situated approximately 400 feet to the northeast of 
the plant site along the north side of Howe Drive 
 



1-07-002 
CITY OF CRESCENT CITY 
Page 20 
 
 
With the exception of margins of landscaping along the perimeter and the open area on 
the southern side of the treatment plant site primarily vegetated with upland grasses, the 
majority of the project parcel is either paved or covered by structures.  Vegetative cover 
across much of the plant site open area, and the adjoining public park and B Street 
roadside areas proposed for construction staging uses consists of upland grasses and 
ruderal forbs, including sweet vernal grass (Anthoxanthum odoratum), soft chess (Bromus 
hordeaceus), field mustard (Brassica rapa), curley dock (Rumex crispus) and beach 
strawberry (Fragaria chiloensis), with a mixture of non-native shrubs and vines, 
including rosea iceplant (Drosanthemum floribundum), common ice-plant 
(Mesembryanthemum crystallinum), and cow parsnip (Heracleum lanatum) in the more 
overgrown areas.   
 
Three separate environmentally sensitive habitat areas (ESHA) are found in the vicinity 
of the project site: (1) the estuarine waters and intertidal shoreline of Crescent City 
Harbor to the south; (2) a riparian willow thicket bracketing a stormwater drainage course 
outlet to the southeast of the treatment plant across the Beach Front Park-Battery Point 
Trail; and (3) rare plant habitat along the eastern side slopes of Howe Drive that lead 
down into the primary staging area proposed for use as the primary construction staging 
area.   
 
In addition, an isolated approximately 500-square-foot emergent wetland area is situated 
within the southwesternmost corner of the treatment plant site, consisting of a slight 
depression with poor runoff drainage condition that have allowed for the growth of 
hydrophytic vegetation. As discussed further in Findings Section IV.E below, given its 
small size, lack of vegetative complexity and hydrologic isolation, while comprising a 
wetland this area has been determined not to constitute ESHA for purposes of Coastal 
Act consistency analysis pursuant to Section 30240(b). 
 
The project site is situated between and is flanked by the southeastern end of A and B 
Streets, and Battery and Howe Drives, local and sub-collector routes that divide the 
City’s visitor-serving commercial district and blufftop residential areas to the north and 
west, respectively, from the open space and public facility areas to the south, east, and 
southwest along the Crescent City Harbor and the rocky open coastline at Battery Point.  
Development in the project vicinity is sparse due to the high tsunami risk for this area.  
Land uses in the immediate vicinity of the project property are primarily public facilities, 
comprising the wastewater treatment plant proper, Beach Front Park, Battery Point Park, 
the “B” Street Fishing Pier, and the Battery Point Lighthouse.   
 
Those portions of the subject property within the Commission’s permit jurisdiction area 
have Public Facility and Open Space land use designations. The property is zoned 
Coastal Zone Open Space (CZ-O), Coastal Zone General Commercial (CZ-C2), and 
Coastal Zone Harbor Related (CZ:HR).   
 



1-07-002 
CITY OF CRESCENT CITY 
Page 21 
 
 
The parcel is not located within a formally designated Highly Scenic Area, as the City’s 
LCP does not make that distinction for any specific sites, but focuses instead on the 
“scenic highway corridor” visible from Highway 101 at the City’s southern entrance.  
Nevertheless, views from the project site and through the project site from “A” and “B” 
Streets, from Beach Front Park, and along Howe Drive are remarkable, consisting of 
nearby harbor, jetty, and pier vistas to the south, numerous sea stacks to the northwest, 
and views of the historic Battery Point Lighthouse directly offshore. 
 
The project site lies within the coastal development permit jurisdictions of both the City 
of Crescent City and the Commission.  All development portions situated above the +10-
foot elevation above sea level (NAVD88) are located within the City’s jurisdiction (see 
Exhibit No. 3).  These project components include the northwestern quarter of the 
treatment plant site and the water quality laboratory and a portion of the primary 
construction staging area within Beach Front Park along B Street north of Battery Drive.  
All other project portions situated at an elevation at or below the +10-foot elevation 
seaward of the 1870 federally surveyed submerged lands “meander line,” comprising the 
bulk of the treatment plant and primary construction staging area, and the secondary 
materials and equipment staging area along the southwest side of lower “B” Street near 
the base of the “B” Street Fishing Pier, are within the Commission’s permit jurisdiction. 
 
B. Local Government Approval. 
 
On February 8 2007, the City’s Planning Commission initially approved Coastal 
Development Permit No. 07-01 finding the proposed development consistent with the 
policies and standards of its certified LCP (see Exhibit No. 6).  Upon the filing of a local 
appeal, the City Planning Commission reconsidered the special conditions attached to the 
February 8, 2007 permit at its March 8, 2007 meeting, modifying certain conditions 
regarding the threshold triggering replacement of trees within Beach Front Park allegedly 
damaged during installation of the treatment works outfall in 2005  (see Exhibit No. 10).  
As a result, the appeal was subsequently withdrawn on March 22, 2007.  On that same 
date, the City Planning Commission conditionally approved Coastal approved Coastal 
Development Permit No. 07-03 authorizing use of the portions of Beach Front Park 
within the City’s permitting jurisdiction (i.e. eastern half of APNs 118-030-14, -15, and -
16) for use as the primary construction staging area (see Exhibit No. 11).  The Planning 
Commission’s March 22, 2007 action was not appealed to the City Council.  
Accordingly, as no appeals of the City’s permit approvals were filed in a timely manner 
with the Commission, the City’s authorization for the portions of the treatment plant with 
revised conditions and conditional approval of the staging areas became effective on 
April 9, 2007 and April 16, 2007, ten days after the Commission’s receipt of the City’s 
Notices of Final Local Action on March 26 and 30, 2007, respectively. 
 
C. Planning and Siting New Development and Publicly-Owned Wastewater 

Treatment Works. 
 



1-07-002 
CITY OF CRESCENT CITY 
Page 22 
 
 
Section 30250(a) of the Coastal Act states in applicable part that: 
 

New residential, commercial, or industrial development, except as otherwise 
provided in this division, shall be located within, contiguous with, or in close 
proximity to, existing developed areas able to accommodate it or, where such 
areas are not able to accommodate it, in other areas with adequate public 
services and where it will not have significant adverse effects, either individually 
or cumulatively, on coastal resources… [Emphasis added.] 
 

Coastal Act Section 30254 states, in applicable part: 
 

New or expanded public works facilities shall be designed and limited to 
accommodate needs generated by development or uses permitted 
consistent with the provisions of this division…  Where existing or planned 
public works facilities can accommodate only a limited amount of new 
development, services to coastal dependent land use, essential public 
services and basic industries vital to the economic health of the region, 
state, or nation, public recreation, commercial recreation, and visitor-
serving land uses shall not be precluded by other development. [Emphasis 
added.] 

 
Coastal Act Section 30254.5 states: 
 

Notwithstanding any other provision of law, the commission may not 
impose any term or condition on the development of any sewage treatment 
plant which is applicable to any future development that the commission 
finds can be accommodated by that plant consistent with this division.  
Nothing in this section modifies the provisions and requirements of 
Sections 30254 and 30412. [Emphasis added.] 

 
Cited Coastal Act Section 30412 states, in applicable part: 

 
… 

 
(b) The State Water Resources Control Board and the California 
regional water quality control boards are the state agencies with primary 
responsibility for the coordination and control of water quality. The State 
Water Resources Control Board has primary responsibility for the 
administration of water rights pursuant to applicable law. The 
commission shall assure that proposed development and local coastal 
programs shall not frustrate this section. The commission shall not, except 
as provided in subdivision (c), modify, adopt conditions, or take any 
action in conflict with any determination by the State Water Resources 



1-07-002 
CITY OF CRESCENT CITY 
Page 23 
 
 

Control Board or any California regional water quality control board in 
matters relating to water quality or the administration of water rights. 
  
 Except as provided in this section, nothing herein shall be 
interpreted in any way either as prohibiting or limiting the commission, 
local government, or port governing body from exercising the regulatory 
controls over development pursuant to this division in a manner necessary 
to carry out this division. 
  
(c) Any development within the coastal zone or outside the coastal 
zone which provides service to any area within the coastal zone that 
constitutes a treatment work shall be reviewed by the commission and any 
permit it issues, if any, shall be determinative only with respect to the 
following aspects of the development: 
  
 (1) The siting and visual appearance of treatment works within 

the coastal zone. 
  
 (2) The geographic limits of service areas within the coastal 

zone which are to be served by particular treatment works and the 
timing of the use of capacity of treatment works for those service 
areas to allow for phasing of development and use of facilities 
consistent with this division. 

  
 (3) Development projections which determine the sizing of 

treatment works for providing service within the coastal zone. 
 
 The commission shall make these determinations in accordance 
with the policies of this division and shall make its final determination on 
a permit application for a treatment work prior to the final approval by 
the State Water Resources Control Board for the funding of such 
treatment works. Except as specifically provided in this subdivision, the 
decisions of the State Water Resources Control Board relative to the 
construction of treatment works shall be final and binding upon the 
commission. 
  
(d) The commission shall provide or require reservations of sites for 
the construction of treatment works and points of discharge within the 
coastal zone adequate for the protection of coastal resources consistent 
with the provisions of this division… [Emphases added.] 

 
The primary intent of Section 30250 is to direct new development toward areas where 
community services are provided and potential impacts to resources are minimized.  
Secondly, Section 30250 also requires that in locating such development, including the 



1-07-002 
CITY OF CRESCENT CITY 
Page 24 
 
 
associated water supplies, wastewater treatment, and/or other forms of supporting 
infrastructure that such development be located so as not to cause significant adverse 
effects, either individually or cumulatively, on coastal resources.  Section 30254 of the Coastal 
Act sets limitation on the approval of new or expanded public works facilities such that their 
development is scaled to accommodate needs generated by levels of development found by 
the Commission to be consistent with the Coastal Act. Coastal Act Section 30254.5 
places limitations on the Commission’s ability to impose permit terms or conditions on 
the development of any sewage treatment plant which would prejudice or otherwise 
obviate the plant’s ability to provide sewage treatment to any Coastal Act-consistent 
future development that the Commission determines could be accommodated by the 
plant.  Coastal Act Section 30412 further restrains the Commission’s actions with regard 
to water quality issues, especially the development of publicly-owned wastewater 
treatment works, prohibiting the Commission from taking actions that would be in 
conflict with the State or Regional Water Quality Boards and limiting the Commission’s 
determinations on the development of such treatment works within the coastal zone to 
issues regarding: (a) the siting and visual appearance of the treatment works; (b) 
geographic and temporal limits of service areas; (c) the timing of the use of capacity of 
treatment works for those service areas to allow for phasing of development; and (d) the 
sizing of treatment works as determined by development projections. 
 
The wastewater treatment plant serves a portion of the County known as the Crescent 
City Planning Area.  This service area provides service to all of Crescent City and much, 
but not all of the surrounding unincorporated area (see Exhibit 6).  The service area 
includes areas both inside and outside of the coastal zone, with approximately 50 % of 
the service area inside the coastal zone and 50 % of the area outside the coastal zone.   
 
The proposed renovation of the treatment works is being undertaken primarily to resolve 
an existing processing capacity problem that is causing periodic discharges of effluent 
beyond the plant’s permitted limits, both qualitatively and quantitatively.  The plant is 
currently unable to fully aerobically digest incoming sewerage to established federal and 
state water pollution control standards during all seasons and to accommodate high 
volume flows during the wet season.  The treatment plant is being replaced to enhance or 
expand the plant’s overall throughput treatment capacity and improve the bio-chemical 
composition of the effluent through various processing equipment upgrades consistent 
with the facility’s current licensing pursuant to the Federal Clean Water Act’s National 
Pollution Discharge Elimination System (NPDES), as administered by the North Coast 
Regional Water Quality Control Board and in compliance with the related cease and 
desist orders issued by the Regional Board (see Exhibit Nos. 8 and 9).  In accordance 
with U.S. Environmental Protection Agency guidelines, the planning period for the both 
the 2000 Feasibility Study and the subsequent 2003 Facilities Plan were based on a 20-
year community growth horizon, from 2000 to 2020 and from 2007 to 2027, respectively. 
The anticipated population, land use, wastewater flows, loads, and effluent requirements 
at the end of these periods were developed as a basis for planning the future facilities.  
 



1-07-002 
CITY OF CRESCENT CITY 
Page 25 
 
 
The principal issues regarding the proposed renovated treatment plant’s consistency with 
the new development and wastewater treatment facility policies of the Coastal Act is 
whether the new plant is sized appropriately to provide wastewater treatment capacity 
that does not exceed the LCP-certified density levels within its certified area.   
 
The Public Works chapter of the City’s currently-certified land use plan (1983) does not 
contain growth projections beyond 1998, when it was anticipated that a maximum flow of 
4 mgd of wastewater generated from a forecasted service area population of 17,000 
would be needed.   Plant facilities in place during the late 1980s were sized for, and, with 
few exceptions related to peak fish processing-related industrial in-flows, adequately 
processed influent originating from the service area to established water pollution control 
standards.  Despite various interim plant improvements in 1991, 1993, and 1996, by the 
mid 1990s, continued residential and commercial growth in the service areas began to tax 
the treatment plant’s capabilities, leading to a series of cease and desist actions being 
taken by the Regional Board beginning in February 1997.  The 1997 cease and desist 
order included an initial timetable for the design, funding development, and construction 
of a new treatment plant capable of accommodating sewage processing volumes to 
established federal and state water quality standards. 
 
On May 21, 2001, the City of Crescent City’s City Council adopted the City of Crescent 
City General Plan Policy Document as an update to the City’s general plan program for 
guiding future development within the municipality through 2020.  Similarly, on January 
28, 2003, the Board of Supervisors of the County of Del Norte adopted the Del Norte 
County General Plan including a separate Coastal Policies document, for an 
approximately 12-year land use planning horizon, through the year 2015. 
 
In developing the various plan policies for managing future growth, the plans employed 
technical background information, including population and economic development 
projections based on historic patterns and established forecasting methodologies, 
including demographic information provided by the U.S. Census and the California 
Department of Finance.  From these population and economic activity projections, 
community service demands to support anticipated growth were extrapolated out over the 
12- to 20-year planning periods.   
 
The Commission notes that the projections of growth and wastewater generation were 
based in part, on land use designations proposed in comprehensive updates of the Del 
Norte County and Crescent City LCPs that have not yet been certified by the 
Commission.  Although Commission LCP certification of these locally-adopted plans has 
not yet occurred, these documents and their accompanying technical analyses reflect the 
most currently-available scientific information with respect to LCP-certified development 
densities and sewage treatment demands for the portions of the City and County planning 
areas within the coastal zone.  The Commission also observes that while the recent 
County and City general plan updates contain future growth projections beyond those 
contained in the currently certified LCP land use plans, the general plan updates do not 



1-07-002 
CITY OF CRESCENT CITY 
Page 26 
 
 
propose significant changes in the density or intensity of land use within the Crescent 
City Planning Area beyond those within the currently certified LCPs.  Therefore, the 
projections of growth and sewage treatment demands in the plan updates that have not 
been certified can also serve as reasonable projections of growth and sewage treatment 
demand based on build-out under the current certified Del Norte County and Crescent 
City LCPs for uses within the treatment plant service area. 
 
According to the environmental documentation prepared for the treatment works upgrade 
project, as summarized in Tables A and B below, with its current 1.8 mgdADW/4 mgdPWW 
capacity, the existing treatment works is undersized for accommodating the estimated 
average dry-season flows that are anticipated under the growth projections prepared for 
the City and County’s general plan updates through the years 2020: 
 
Table A: Estimated Wastewater Generation – Crescent City Planning Area 2020 

POTW1-Treated New Growth POTW-Treated Buildout Land Use / Service Area 
Units /Acres Gallons/Day Units /Acres Gallons/Day 

Residential 
City of Crescent City 294 62,500min 

97,020max 
2,197 549,250 min 

725,010 max
Unincorp. Crescent City 3,767 941,750 min 

1,243,110 max 
7,544 1,886,000 min 

2,489,520 max 
Subtotal 4,601 1,150,250 min 

1,340,130 max 
9,741 2,435,250 min 

3,214,530 max 
Commercial 

City of Crescent City 87 101,790 232 271,440
Unincorp. Crescent City 217 253,890 368 430,560
Subtotal 304 355,680 600 702,000

Industrial 
City of Crescent City 0 0 0 0
Unincorp. Crescent City 150 525,000 304 1,064,000
Subtotal 150 525,000 304 1,064,000

Total n/a 2,030,930 min 
2,220,810 max 

n/a 4,201,250 min 
4,980,530 max 

Source: Adapted from Table 5-2 City of Crescent City General Plan Final Environmental 
Impact Report SCH # 2000032062, May 21, 2001, Mintier & Associates, May 2000  

 
Table B: Present, Twenty-, and Fifty-Year Projected Wastewater Flows – 

Crescent City Planning Area 

Year Type / Period 
2003 2027 2057 

                                         
1  “Publicly Owned Treatment Works” 



1-07-002 
CITY OF CRESCENT CITY 
Page 27 
 
 

Year Type / Period 
2003 2027 2057 

Dry Weather  
Average 1.26 3.48 5.40 
Maximum month 1.37 3.79 5.87 
Maximum week 1.60 4.42 6.85 
Maximum day 1.98 5.47 8.48 

Wet Weather  
Average 2.60 7.19 11.14 
Maximum month 3.90 9.90 15.50 
Maximum week 4.71 13.70 21.50 
Maximum day 6.53 17.70 27.60 
Peak hour 12.6 22.80 36.60 

Source: Final Crescent City Wastewater Facilities Plan, Brown and Caldwell, November 2003 
 
At full anticipated build-out in 2020, the area within the Crescent City Urban Boundary 
served by the treatment plant, including areas both inside and outside the coastal zone, 
will generate approximately 4.98 mgdADWF of wastewater, or roughly 1.0 mgd in excess 
of the current plant’s full biological treatment through-put processing capacity.  By the 
end of the facility plan’s 20-year planning period in 2027, projected dry weather flows 
would increase by nearly another 0.5 mgd to 5.47 mgd.  Similarly, by 2027, continued 
degradation of the integrity of the existing collection system together with stormwater 
inflows and groundwater infiltration from new service connections are anticipated to 
increase wet-weather seasonal I/I flows to 22.8 mgd. The proposed plant renovations to 
upgrade the facilities to a peak 22.8 mgdPWWF capacity would accommodate both the 
LCP-certified densities within the plant’s service area as well as the anticipated additional 
volumes of seasonal wet-weather in-flow and infiltration entering the system through the 
aged sewerage collection system.   
 
In addition to the improvements previously undertaken for the treatment works’ outfall 
line and proposed for the processing plant, the Facilities Plan also identifies a series of 
improvements to the regional plant’s sewerage collection and conveyance system to be 
conducted in a series of stages over the next two decades.  These improvements include 
replacing various segments of compromised and under-sized sewer lines, and upgrading 
several gravity and in-line booster pump stations through the City and adjoining 
unincorporated service areas. 
 
Given the past discharge violations that have occurred at the treatment plant, additional 
volumes of sewerage are regulated by the regional water quality control board under the 
plant’s current wastewater discharge requirements and cease & desist orders, Under the 
most current cease and desist order issued in June 2005, new hook-ups to the plant were 
limited to the equivalent of 500 single-family dwellings.  As of the writing of this report, 
478 of the 500 connection had not been committed, providing for the accommodation of 



1-07-002 
CITY OF CRESCENT CITY 
Page 28 
 
 
approximately 9½ years of additional residential growth at the current rate of roughly 50 
new connections per year. 
 
The volume of new sewerage coming into the City’s treatment plant is presently 
restricted under regional water quality control board orders and the plant is subject to 
rigorous volumetric and qualitative sampling and reporting protocols imposed by the 
board to assure the greatest feasible level of compliance with water pollution standards 
given the facility’s processing limitations.  In addition, prior to the connection of new 
areas of intensities development in excess of currently certified density levels, the 
certified land use plan for the new serviced and/or density intensified area must first be  
amended to authorize the extension of urban services or increases in density.  Similarly, 
annexations into either the municipal limits of the City or into the Crescent City Regional 
Wastewater Treatment Facility services district boundary must first be approved by the 
Del Norte County Local Agency Formation Commission (LAFCo).   
 
Accordingly, despite statements within the project environmental document concluding 
that no growth inducement would result from the development, and that staged system 
improvements would be down-sized or deferred if periodic assessments of actual-versus-
projected growth were to reveal less demand for treatment as was previously anticipated, 
as future collection system improvements could result in a reduction in the overall 
volume of influent coming into the plant and such reductions in in-flow could arguably 
be redirected to allow for year-round high rate vortex treatment of flows in excess of 
LCP-certified density levels, the Commission attaches Special Condition No. 1.  Special 
Condition No. 1 specifically limits the scope of the approval of Coastal Development 
Permit No. 1-07-002 to treatment work improvements necessary to meet LCP-certified 
density levels in the plant’s service area.  Furthermore, the condition requires the City, 
prior to the commencement of any collection system improvements within the coastal 
zone portions of the regional wastewater service area to submit, for the review of the 
Executive Director, an analysis of the improvements, detailing the type and location of 
the improvements, and what effects, if any, the system improvements would have on the 
plant’s reserve capacity to treat sewage in excess of LCP-certified density levels.  Based 
on the report, the Executive Director will determine whether the plant would remain 
consistent with relative policies of the Coastal Act regarding wastewater treatment 
facilities or whether a permit amendment would need to be secured prior to undertaking 
the collection system improvements. 
 
Thus, the proposed development as conditioned is consistent with Coastal Act Section 
30250(a) to the extent that the plant’s aerobic digestion and hydraulic through-put 
capacity improvements has been designed and sized so as not to have significant adverse 
effects, either individually or cumulatively, on coastal resources from growth inducement that 
could result from an oversized treatment facility.  In addition, the Commission finds that the 
proposed treatment plant reconstruction as conditioned has been designed and limited to 
accommodate the waste water treatment needs of the development that would be allowed 
within the Crescent City Planning Area under the currently certified Crescent City and 



1-07-002 
CITY OF CRESCENT CITY 
Page 29 
 
 
Del Norte County LCPs.  Furthermore, given the limitation on the scope of actions taken 
by the Commission as discussed in other findings sections of this report, the proposed 
development as conditionally approved is consistent with Sections 30254 and 30254.5.  
Therefore, Commission finds that the proposed project is consistent with Sections 30250, 
30254, and 30254.5 of the Coastal Act. 
 
D. Protection of Marine Resources and Coastal Water Quality. 
 
Section 30230 of the Coastal Act states, in applicable part: 
 

Marine resources shall be maintained, enhanced, and where feasible, 
restored.  Special protection shall be given to areas and species of special 
biological or economic significance.  Uses of the marine environment 
shall be carried out in a manner that will sustain the biological 
productivity of coastal waters and that will maintain healthy populations 
of all species of marine organisms adequate for long-term commercial, 
recreational, scientific, and educational purposes. 

 
Section 30231 of the Coastal Act addresses the protection of coastal water quality in 
conjunction with development and other land use activities.  Section 30231 reads: 
 

The biological productivity and the quality of coastal waters, streams, 
wetlands, estuaries, and lakes appropriate to maintain optimum 
populations of marine organisms and the protection of human health shall 
be maintained and, where feasible, restored through, among other means, 
minimizing adverse effects of wastewater discharges and entrainment, 
controlling runoff, preventing depletion of ground water supplies and 
substantially interference with the surface water flow, encouraging, 
wastewater reclamation, maintaining natural vegetation buffer areas that 
protect riparian habitats, and minimizing alteration of natural streams. 

 
Section 30230 directs that marine resources be maintained, enhanced, and where feasible, 
restored.  Special protection is to be given to areas and species of special biological or 
economic significance.  Moreover, uses of the marine environment are to be carried out 
in a manner that would sustain the biological productivity of coastal waters and maintain 
healthy populations of all species of marine organisms adequate for long-term 
commercial, recreational, scientific, and educational purposes.  Section 30231 requires 
that new development maintain and enhance, where feasible, the biological productivity 
and functional capacity of the habitat through a variety of methods including, minimizing 
the adverse impacts of wastewater discharges, reducing the entrainment of pollutants by 
controlling runoff, preventing groundwater depletion, conserving groundwater resources 
by encouraging use of reclaimed wastewater, and minimizing alteration of an area’s 
hydrology through minimizing landform alterations of surface waters and natural 
streams, and providing naturally vegetated buffers to riparian areas.  



1-07-002 
CITY OF CRESCENT CITY 
Page 30 
 
 
 
A primary purpose of the proposed project is to increase the bio-chemical efficiency and 
hydraulic capacities of the City’s treatment plant, in the interest of further reducing 
adverse environmental effects to coastal water quality associated with incomplete aerobic 
digestion of the sewerage and untreated bypass discharges of high volume wet-weather 
flows.  Toward these goals, specific interim and long-range restrictions on the volume 
and character of influent to be received at the plant, including (1) limitations on the 
number of new residential unit connections; (2) requirements for timely development and 
implementation of an industrial pre-treatment program; (3) maximum concentrations of 
regulated constituents within the plant’s treated effluent; (4) minimum mixing and 
dilution rates for the plant’s ocean discharges; and (5) requisite monitoring and reporting 
requirements, are set forth within the currently adopted cease and desist orders and waste 
discharge requirements adopted by the North Coast Regional Water Quality Control 
Board (see Exhibit Nos. 8 and 9).   
 
Although the prevailing purpose for the project is the protection of water quality through 
improving the wastewater treatment capabilities of the existing treatment works facility, 
water quality impacts could occur during the physical construction of the plant 
improvements.  Construction of the renovated plant would entail substantial ground-
disturbing grading and excavation associated with demolishing and installing the 
upgraded sewage processing equipment.  Consequently, impacts to coastal land and water 
resources could result if not adequately mitigated.  During construction of the proposed 
wastewater treatment facility improvements and during re-paving of the adjoining street 
areas following related trenching for collection system connections, stormwater runoff 
flowing across the building site could entrain excavated soil or other materials.  In 
addition, accidental releases of hazardous materials associated with construction and 
building materials handling and storage, or site maintenance activities could similarly 
occur.  If not properly intercepted and cleaned up, these materials could spread to 
adjacent unpaved areas of the site and contaminate soil and groundwater beneath the 
project site, and/or be conveyed in drainage ditches to be released into coastal waters 
through open culverts.  Accordingly, the Commission attaches Special Condition Nos. 2 
and 3.  Special Condition No. 2 sets forth numerous construction performance standards 
including requirements that demolition debris and construction waste associated with 
project construction not be placed or stored where it may enter wetlands, coastal waters, 
or other environmentally sensitive areas.  Furthermore, Special Condition No. 2 requires 
that all construction debris, including general wastes from the demolition of the treatment 
buildings and any excavated asphaltic-concrete paving at the site be removed and 
disposed of in an upland location outside of the coastal zone or at an approved disposal 
facility.  In addition, Special Condition No. 8 requires the applicant to submit, for the 
review and approval of the Executive Director, a debris disposal plan to ensure that the 
limitations on disposal of debris and excess excavated material are implemented. 
 
Special Condition No. 3 requires that an erosion and runoff control plan be reviewed and 
approved by the Executive Director prior to permit issuance.  The plan is required to 



1-07-002 
CITY OF CRESCENT CITY 
Page 31 
 
 
address and identify a variety of best management practices to address accidental spill 
prevention and source control contingencies associated with construction of the 
commercial structure and parking areas.  The plan will serve to further prevent and 
reduce potential releases of polluted runoff or hazardous materials into coastal resource 
areas. 
 
Furthermore, because the long term use of the site would entail construction materials 
and supplies being stored and dispatched to various building construction and 
maintenance sites, the potential exists for spills of liquid construction materials that could 
find their way into nearby coastal waterways and/or the adjoining wetlands.  Therefore, 
Special Condition No. 3 also requires that an onsite spill prevention and control response 
program addressing the long-term storage use of the site be included in the required 
runoff control plan that must be submitted for the Executive Director’s approval. 
 

Conclusion 
 
As discussed above, the project will not have significant adverse impacts on the 
biological productivity and functional capacity of the tidal waters or marine resources of 
Crescent City Harbor provided the mitigation measures identified in the project 
environmental impact report and required by the Special Conditions discussed above are 
incorporated into the project.  Furthermore, by reducing the current biological oxygen 
demand of discharged effluent and back-flow induced uncontrolled releases of untreated 
sewerage associated with the current under-capacity treatment works, the project will 
help protect marine aquatic habitats from being further degraded.  Therefore, the 
Commission finds that the project, as conditioned, will maintain and enhance the 
biological productivity and functional capacity of the habitat consistent with the 
requirements of Sections 30230, 30231, and 30232 of the Coastal Act. 
 
E. Protection of Adjacent Environmentally Sensitive Habitat Areas, Parks, and 

Recreation Areas. 
 
The Coastal Act at Section 30107.5 defines “environmentally sensitive areas” as 
entailing, “… any area in which plant or animal life or their habitats are either rare or 
especially valuable because of their special nature or role in an ecosystem and which 
could be easily disturbed or degraded by human activities and developments.” 
 
Section 30240(b) of the Coastal Act directs: 
 

Development in areas adjacent to environmentally sensitive habitat areas 
and parks and recreation areas shall be sited and designed to prevent 
impacts which would significantly degrade those areas, and shall be 
compatible with the continuance of those habitat and recreation areas 

 



1-07-002 
CITY OF CRESCENT CITY 
Page 32 
 
 
As generally described in Findings Section IV.B, three environmentally sensitive habitat 
areas (ESHA) are located in close proximity to the identified project construction and 
staging areas.  These ESHA entail:  
 
• Inner-harbor Beachfront — comprised of a narrow band of poorly-sorted silty-

sandy materials and together with the open waters of along the northern shore of 
the Crescent City Harbor, providing habitat to a wide variety of marine and 
estuarine arthropods, bivalves, crustaceans, fish, and marine mammals, including 
Pacific razor clams (Siliqua patula) and Little-neck clams (Protothaca sp.), 
Dungeness crab (Cancer magister), Sand crabs (Lepidopa sp, Blepharipoda sp.), 
Pacific herring (Clupea harengus), rockfish (Sebastes sp.), lingcod (Ophiodon 
elongatus), jacksmelt (Atherinopsis californiensis), juvenile chinook salmon 
(Oncorhynchus tshawytscha), coho salmon (Oncorhynchus kisutch), coastal 
cutthroat trout, (Oncorhynchus clarki clarki), and steelhead (Oncorhynchus 
mykiss), Stellar’s (Northern) Sea Lion (Eumetopias jubatus), California Sea Lion 
(Zalophus californianus), and the Pacific harbor seal (Phoca vitulina); 

  
• Willow Thicket — situated at the beachfront mouth of the Beach Front Park 

drainage outlet to the southeast of the treatment plant construction site, this 
roughly 5,000-square-foot area of emergent riparian vegetation is covered 
primarily by facultative wetland and obligate plants, including Sitka willow (Salix 
sitchensis), salt rush (Juncus lesuerii), and Pacific silverweed (Potentilla 
anserina), providing transitional cover habitat between the beach strand and open 
park areas further to north and east to passerine birds and small mammals; and 

 
• Beach Front Park Turf Areas — encompassing the mowed eastern side slope of 

Howe Drive that extends down into the Beach Front Park “amphitheater” area and 
the grassy area between the southern side of the treatment plant and the Harbor 
Trail where individual and scatter outcroppings of Wolf’s Evening Primrose 
(Oenothera wolfii), a California Native Plants Society “List 1B”2 rare plant 
species have been recorded. 

 
In addition, an isolated approximately 500-square-foot emergent wetland area is situated 
within the southwesternmost corner of the treatment plant site, consisting of a slight 
depression with poor runoff drainage conditions that has allowed for the growth of 
                                         
2  Pursuant to the Native Plant Protection Act (NPPA) and the California Endangered 

Species Act (CESA), plants appearing on the California Native Plant Society’s “List 1B” 
meet the definition as species eligible for state listing as a rare, threatened, or endangered 
plant.    List 1B plants are defined as “rare plant species vulnerable under present 
circumstances or to have a high potential for becoming so because of its limited or 
vulnerable habitat, its low numbers of individuals per population (even though they may 
be wide ranging), or its limited number of populations.”  The NPPA mandates that plants 
so listed be considered in the preparation of all environmental analyses conducted 
pursuant to the California Environmental Quality Act (CEQA). 



1-07-002 
CITY OF CRESCENT CITY 
Page 33 
 
 
hydrophytic vegetation, including toad rush (Juncus bufonius), soft rush (Juncus effusus), 
and creeping buttercup (Ranunculus repens). Given its small size, lack of vegetative 
complexity and hydrologic isolation, while comprising a wetland, this area does not 
comprise habitat or contain plant or animal life that is either rare or especially valuable.  
Therefore, the wetland is not an environmentally sensitive area as defined in Section 
30107.5 of the Coastal Act. 
 
Although these environmentally sensitive areas and pocket wetlands do not lie within the 
project’s delineated construction and staging areas, potential adverse impacts to fish and 
wildlife habitat and water quality could occur in the form of sedimentation or debris from 
project grading (i.e., soils disturbed during the MBR vault) and encroachment by 
construction personnel and equipment into these environmentally sensitive areas.  
Although the project description states that such impacts would be prevented and 
minimized by conducting the ground-disturbing work during dry weather, such impacts 
must be avoided and the application provides few details as to precisely how excavation 
would be performed relative to: (1) the potential for causing soil materials to enter the 
beachfront, drainage course, and rare plant habitat areas during plant construction; (2) the 
exclusion to entry of construction equipment, personnel, or materials into these sensitive 
areas; and (3) setbacks between construction activities and the ESHAs to buffer adverse 
effects of the development.  In addition, no identification has been provided as to sites 
where the excavated materials would ultimately be disposed. 
 
 Given the necessity of using mechanized heavy equipment for performing the excavation 
and grading work, the project poses significant risks to adjacent environmentally 
sensitive resources, namely from potential sedimentation, trampling of rare plant habitat 
areas, and the degradation of the water quality of the receiving coastal waters.  To ensure 
that adverse impacts to water quality do not occur from construction activities conducted 
along the immediate stream bank margins, the Commission attaches Special Condition 
Nos. 2, 3, 4, and 6.  Special Condition No. 2 requires the applicant to undertake the 
development pursuant to certain construction and debris removal performance standards.  
Specifically, no construction materials, debris, or waste are to be placed or stored where 
they may enter the coastal waters of Crescent City Harbor or the Pacific Ocean.  In 
addition, all construction debris is to be removed and disposed of in an upland location 
outside of the coastal zone or at an approved disposal facility. Special Condition No. 3 
requires the applicant to submit, for the Executive Director’s review and approval, an 
erosion and runoff control plan that is to include certain specified water quality best 
management practices for minimizing impacts to coastal waters associated with the 
construction of the treatment plant improvements.  To avoid the potential for direct 
encroachment into the various ESHAs near the project site, Special Condition No. 4 
requires the preparation and approval of a final construction and staging area plan, 
detailing how construction and materials handling operations will be conducted to avoid 
impacts to the adjacent sensitive areas.  The plan shall also provide for 100-foot-wide 
non-development buffer areas between the construction and staging sites and the ESHAs.  
In addition, to prevent impacts associated with landscaping of the project site, Special 



1-07-002 
CITY OF CRESCENT CITY 
Page 34 
 
 
Condition No. 5 set specific restrictions on the use of certain plantings and landscaping 
maintenance activities, requiring the exclusive use of native plants obtained from local 
genetic stocks and prohibitions on the use of certain bio-accumulating rodenticides. 
 
With the mitigation measures discussed above, which are designed to avoid any potential 
significant adverse impacts to the adjacent environmentally sensitive habitat area, the 
project as conditioned will not significantly degrade adjacent ESHA and will be 
compatible with the continuance of the habitat area.  Therefore, the Commission finds 
that the project as conditioned is consistent with Section 30240(b) of the Coastal Act.  
 
F. Geologic and Flood Hazards. 
 
The Coastal Act contains policies to assure that new development provides structural 
integrity, minimizes risks to life and property in areas of high flood hazard, and does not 
create or contribute to erosion.  Section 30253 of the Coastal Act states in applicable part: 
 
 New development shall: 
 
 (l)  Minimize risks to life and property in areas of high geologic, flood, 

and fire hazard. 
 

 (2) Assure stability and structural integrity, and neither create nor 
contribute significantly to erosion, geologic instability, or destruction 
of the site or surrounding area or in any way require the construction 
of protective devices that would substantially alter natural landforms 
along bluffs and cliffs. [Emphasis added.] 

 
Coastal Act Section 30253 requires that new development minimize future flood, 
geologic, and fire risks, assure long-term stability and structural integrity, avoid 
contributing to additional erosion, geologic instability of potential destruction of site and 
its surroundings, and avoid the need for future construction of protective devices that 
would alter bluff and cliff landforms. This requirement is particularly relevant to the 
proposed project given the existing treatment plant’s low elevation bayfront location 
relative to coastal flooding and exposure to geologic instability from seismic shaking, 
including earthquakes, related liquefaction, and potential tsunami inundation. 
 
Flood hazard, geo-technical, and engineering soils analyses were performed for the 
proposed renovated wastewater treatment plant.  As discussed in the Feasibility Study 
EIR, the existing treatment facility site is outside the Federal Emergency Management 
Agency’s 100 year coastal flood zone (FEMA Flood Insurance Rate Map for Crescent 
City – Community Panel Number 0600390001D, September 29, 1986).  Accordingly 
no potential risks associated with coastal flooding are indicated for the development. 
 



1-07-002 
CITY OF CRESCENT CITY 
Page 35 
 
 
The existing wastewater treatment plant site is exposed to risks to persons and property 
associated with geologic hazards resulting from strong ground shaking and tsunami 
inundation:  The risks associated with seismic shaking hazards are consistent with 
regional levels. In other words, there are no special seismic considerations specific to this 
site (e.g., deep, young alluvium, known active faults crossing the site, substantial ground 
subsidence potential, or shrink/swell prone clay strata). Site soils have a low liquefaction 
potential and though potentially somewhat compressible, only minor amounts of 
settlement are anticipated for structures founded on these materials. Although the 
presence of woody debris in the subsurface suggests that decomposition and associated 
settlement may be an on-going process at this site, as the new subsurface treatment 
apparatus will be founded on the underlying bedrock, these soil-related constraints would 
be mitigated through the project’s design.  Moreover, as a “critical facility” all plant 
improvements are required under the Uniform Building Code to be built to Seismic Zone 
IV to be as resilient as possible to significant seismic movement. 
 
With respect to tsunami exposure, the site is located on ground that slopes gently to the 
south toward Crescent City harbor, at an elevation of about 10 to 18 feet. The existing 
facility is built on a structural pad created with engineered fill that has an elevation of 
about 20 feet. The site is underlain by late Pleistocene age marine terrace deposits 
consisting primarily of loose to medium dense sands, which in turn overlie dense Saint 
George Formation bedrock. The bedrock surface beneath the site is at an elevation of 
between two and five feet below-ground-surface. The marine terrace sands are described 
in boring logs from the existing facility as containing bark and other organic debris. 
 
According to the Feasibility Study EIR, the existing treatment plant site is at the margin 
of the area inundated during the 1964 tsunami. It is well within the area inferred to be 
subject to inundation resulting from a tsunami derived on the nearby Cascadia 
Subduction Zone (CSZ). A map of the tsunami run-up zone shows a base flood elevation 
of 13 feet, and a wave surge flooding velocity of 15 mph. 
 
The tsunami model for the Crescent City area utilized in the Feasibility Study EIR 
(NOAA (1994), produced a tsunami based on the inferred displacement associated with a 
very large magnitude CSZ earthquake. The resulting “modeled” tsunami was smaller than 
historic events would suggest is possible for an earthquake this large, however, 
subsequently the researchers used a larger, hypothetical scenario tsunami based on 
historic records (i.e., the March 27, 1964 Alaska Earthquake). Assuming a 10-meter-high 
incident wave, this model suggested that coastal lands below about 4 meters (about 13 
feet MSL) were subject to inundation.  Accordingly, given the plant’s approximate 20-
foot elevation, the plant proper would not be exposed to tsunami inundation generated 
from a temblor originating from either remote seismic events or local-source CSZ 
seafloor displacements. 
 
However, in recognition that treatment plant personnel may be exposed to some risk of 
tsunami inundation within the lower elevation portions of the project site outside of the 



1-07-002 
CITY OF CRESCENT CITY 
Page 36 
 
 
treatment plant, the Feasibility Study EIR identified the development of a tsunami 
evacuation and training plan as a mitigation measure to further reduce risks to persons 
from geologic stability.  To ensure that risks to persons and property from tsunami 
inundation related geologic instability are adequately minimized, the Commission 
attaches Special Condition No. 6.  Special Condition No. 6 requires that the tsunami 
evacuation and training plan to be prepared for the project be subject to the review and 
approval of the Executive Director. 
 
Thus, the project as proposed would assure stability and structural integrity, primarily 
because the treatment works improvements have been designed with site-specific 
conditions taken into account, utilizing established design principles to ensure the 
structure can adequately withstand the geophysical forces it would be exposed to during 
the 50-year economic lifespan of the facility.  In addition, as review and approval of the 
tsunami evacuation and training plan by the Executive Director has been made a 
condition of permit approval, risks to persons and property from this form of geologic 
instability would be further minimized.  Therefore, the Commission finds the project as 
designed and conditioned minimizes risks to life and property in areas of high flood 
hazard, and assure stability and structural integrity of the site and its surroundings  as 
required by Section 30253. 
 
G. Public Access and Coastal Recreation. 
 
Section 30210 of the Coastal Act requires that maximum public access shall be provided 
consistent with public safety needs and the need to protect natural resource areas from 
overuse.  Section 30212 of the Coastal Act requires that access from the nearest public 
roadway to the shoreline be provided in new development projects except where it is 
inconsistent with public safety, military security, or protection of fragile coastal 
resources, or adequate access exists nearby.  Section 30211 requires that development not 
interfere with the public’s right to access gained by use or legislative authorization.  
Section 30214 of the Coastal Act provides that the public access policies of the Coastal 
Act shall be implemented in a manner that takes into account the capacity of the site and 
the fragility of natural resources in the area.  In applying Sections 30210, 30211, 30212, 
and 30214, the Commission is also limited by the need to show that any denial of a 
permit application based on these sections, or any decision to grant a permit subject to 
special conditions requiring public access, is necessary to avoid or offset a project's 
adverse impact on existing or potential access. 
 
The renovation of the City’s regional wastewater treatment plant is located between the 
first public road and the sea. Therefore, the Commission must consider whether requiring 
public access is appropriate in this case.  
 
Table C below, provides an inventory of coastal access facilities within the project 
vicinity: 
 



1-07-002 
CITY OF CRESCENT CITY 
Page 37 
 
 
Table C:  Inventory of Crescent City Coastal Access Points 

Facility Name Location Distance 
from Project 

Site 

Features 

Preston Island Northwest 
Oceanfront 

1½  mi. to 
northwest 

Paved vertical accessway leading 
to ½-¾ mi. of lateral access along 
Pebble Beach, developed with 
numerous off-street parking spaces, 
picnic tables, and litter receptacles  

Sixth Street Western 
Street End 

±½  mi. to 
northwest 

Improved footpath providing 
access to beach below Halls 
Bluff with limited on-street 
parking (4 spaces) 

Fifth Street Western 
Street End 

±½ mi. to 
northwest 

Unimproved footpath entry to 
¾-1 mi. lateral access to beach 
areas between Halls Bluff and 
Battery Point with very 
limited on-street parking (1-2 
spaces) 

Fourth Street Western 
Street End 

±½ mi. to 
northwest 

Unimproved footpath entry to 
¾-1 mi. lateral access to beach 
areas between Halls Bluff and 
Battery Point with very 
limited on-street parking (1-2 
spaces) 

Third Street Western 
Street End 

±¼ mi. to 
northwest 

Unimproved footpath entry to 
¾-1 mi. lateral access to beach 
areas between Halls Bluff and 
Battery Point with very 
limited on-street parking (1-2 
spaces) 

Hampton Inn & Suites Oceanfront 
perimeter of 
Hotel 

±⅛ mi. to 
northwest 

Paved accessway around sides 
of hotel leading to blufftop 
vista point and unimproved 
vertical access to small pocket 
beach area. 

Battery Point Southwest 
Oceanfront 

±500 ft. to 
southwest 

Paved accessway to Battery 
Point Lighthouse and 
Museum, and “B” Street Pier 
developed with approximately 
40 off-street parking spaces, 
restrooms, picnic tables, and 
interpretive displays. 



1-07-002 
CITY OF CRESCENT CITY 
Page 38 
 
 

Facility Name Location Distance 
from Project 

Site 

Features 

Howe Drive Northwest 
of Harbor 

Immediately 
adjacent to 
project site 

Public road along southern 
side of Beachfront Park 
providing 2,000 feet of direct 
unimproved access to the 
Crescent City Harbor 

Sunset Drive Northeast of 
Harbor 

±1 mi. to 
southeast 

Public road along eastern side 
of southern side of Crescent 
City Harbor providing access 
the mouth of Elk Creek and 
harbor through a dedicated 
50-ft-wide right-of-way across 
private RV park 

 
The proposed development does not require the provision of any new public access under 
Section 30212(a)(2) as adequate public access exists nearby, to and along adjacent 
beaches, and to the ocean and harbor waters.  Moreover, Sections 30210-30214 require 
that the public access policies be implemented in a manner that takes into account public 
safety.  The construction of the upgraded treatment works would create hazard conditions 
for those who venture too near the building, staging, and excavation sites, as the work 
entails the operation of large mechanized equipment, the use of hazardous substances, 
and traffic associated with delivery and material disposal vehicles. To prevent unsafe 
entry into areas in proximity to the construction and staging sites, portable chain-link 
construction fencing would be temporarily installed around the perimeter of these areas 
for the six-month duration of the project. 
 
The project will cause some temporary interference with public access along the Harbor 
Trail at the western side of Beach Front Park, within the amphitheater bowl in western 
Beach Front Park and at the foot of B Street, on the sides of “B” Street near the base of 
the fishing pier, and along Battery and Howe Drives.  However, this impact on public 
access use would not be significant as the deprival of access would only occur over a 
relatively short six-month duration of the project and the affected areas are relatively 
small.  The majority of Beach Front Park, the inner harbor beach areas beyond the plant 
site, the “B” Street Fishing Pier, and the Battery Point Lighthouse would remain open to 
public access and recreational use throughout construction of the plant renovations. 
 
To further ensure minimal interference with coastal access, the Commission includes 
within the requirements of the final construction and staging plan required under Special 
Condition No. 4 the posting of informational signage at appropriate locations within 
Beach Front Park, along the Harbor Trail, at Battery Point Park and Lighthouse, and at 
the terminus of temporarily closed streets, depicting safe detour routes for pedestrian and 
bicycle travel around the construction and staging areas. 



1-07-002 
CITY OF CRESCENT CITY 
Page 39 
 
 
  
The Commission therefore finds that the project, as proposed to temporarily exclude 
public access through the areas immediately adjoining plant construction site and within 
the equipment and materials storage and staging areas within the amphitheater bowl in 
western Beach Front Park and at the foot of B Street to protect the public from potential 
injuries, and conditioned to provide constructive noticing of detour routes around the 
project site, is consistent with the public access and recreational policies of the Coastal 
Act. 
 
H. Protection of Visual Resources. 
 
Section 30251 of the Coastal Act requires that the scenic and visual qualities of coastal 
areas shall be considered and protected as a resource of public importance, and requires 
in applicable part that permitted development be sited and designed to protect views to 
and along the ocean and scenic coastal areas, to minimize the alteration of natural land 
forms, and to be visually compatible with the character of surrounding areas. 
Furthermore, Section 30240(b) of the Coastal Act states that development in areas 
adjacent to parks and recreation areas shall be sited and designed to prevent impacts 
which would significantly degrade those areas, and shall be compatible with the 
continuance of those recreation areas.  The project has the potential to impact the visual 
resources in three ways:  (1) interference with views to and along the coast and scenic 
areas from the presence of heavy equipment, building materials, and excavated materials 
during construction of the plant; (2) significant alteration of the area’s landform 
associated with excavation for construction of the membrane bio-reactor vault; and (3) 
the installation of new development that would be incompatible with the character of the 
surroundings and/or the continuance of the visual aesthetics of adjacent public parklands. 
 
Given the contained physical extent and temporary and transient nature of the treatment 
plant construction work, the Commission finds that significant permanent impairment of 
scenic resources in terms of interference with views to and along the shoreline and scenic 
areas would not result during construction of the plant improvements.  As the park 
“amphitheater” area where the construction equipment and materials would primarily be 
stationed comprises a shallow depression and as a small existing escarpment between “B” 
Street and the parking lot for the Battery Point Lighthouse would serve as a backdrop to 
the secondary staging area, potential interference with views to and along the coast from 
the temporary presence of the above-grade project construction equipment and building 
materials is somewhat muted.  Similarly, while excavations within the facility site would 
be significant, they would be limited in timeframe and result in no noticeable alteration of 
the plant site terrain upon completion.   However, depending upon the bulk, scale, and 
exterior appearance of the finished treatment works once constructed, the visual character 
of the surrounding area could be significantly altered. 
 
The existing wastewater treatment plant site is located along a scenic coastline that 
serves as a year-round attraction to local residents and tourists.  The treatment plant 



1-07-002 
CITY OF CRESCENT CITY 
Page 40 
 
 
and staging areas are generally visible from numerous public viewing areas within these 
public park and coastal visitor designations. In terms of scenic areas of importance, the 
project site is not a designated highly scenic area as the City of Crescent City LCP 
designates only the southern Highway 101 entry into the city as its primary visual 
resource area.  Nonetheless, the development is located within a visually prominent and 
scenic area. 
 
As part of the facilities planning process, a public architectural design charette was 
held with community members to develop an exterior appearance for the renovated 
plant to unify the site elements and provide an architectural theme that would blend 
with the local community by incorporating locally available materials.  Architectural 
themes were developed to reflect two styles: (1) Coastal Woodland Style; and (2) 
Lighthouse Style. The Coastal Woodland Style was ultimately selected by the City 
Council.  The Coastal Woodland design incorporates a strong base for the structure,  
stone veneer, naturally-weathered cedar siding and a standing seam roof with pronounced 
overhangs, similar in appearance to the Marine Mammal Center within Beach Front Park 
to the east of the plant. Dormers are set above the roof to provide areas for ventilation and 
day lighting, important features for process buildings. 
 
In the preferred plant layout, the laboratory, control, and administrative functions will 
remain at the north end of the site in a new and expanded operations building. More 
process functions will be enclosed in buildings, and there will be support buildings for 
the process functions.  The operations building will be developed as the "public face" 
of the plant and primary entrance into the facility.  The renovated plant uses the new 
buildings to form the site edges and security barriers, with fences in between.  The 
institutional appearance of the processing buildings complex will be down-played, with 
landscaping berms emulating dune forms, installed sloping up to the buildings and fenced 
edges to further reduce the apparent scale of the plant.  Moreover, visually prominent 
views to and from the beaches will be maintained or, in the case of the installation of the 
bike path bench resting amenities in the southwest wetland corner of the site, enhanced 
(see Exhibit No. 4). 
 
Therefore, the Commission finds that the appearance of the proposed reconstructed 
treatment plant would be compatible with the character of the surrounding area.  
However, the Commission notes that future alterations to the treatment facility’s 
structural size, bulk, or height, or the installation of other fixtures or landscaping that 
change the exterior appearance of the project site could compromise the visual 
appearance of the treatment plant and result in significant adverse visual impacts to the 
site and surrounding area.  The Commission notes that although the  development entails 
a “public works facility” as defined by Section 30114 of the Coastal Act, many of these 
types of alterations and additional development typically exempted from the need to 
obtain a coastal development permit of the Coastal Act under Coastal Section 30610(b) 
are not so excluded from the Act’s permitting requirements.  Accordingly, the 



1-07-002 
CITY OF CRESCENT CITY 
Page 41 
 
 
Commission would be able to review such future development to ensure that visual 
impacts are minimized or avoided. 
 
Notwithstanding the opportunity afforded the Commission to review such future 
development review opportunities, other changes to the exterior appearance of the facility 
structures and site, such as painting, siding applications, or roof replacement conducted 
as repair and maintenance activities could similar alter the visual character of the 
development with corresponding impacts to the visual resources of the surrounding area. 
 
To avoid such impacts to coastal resources from the alteration of exterior appearance of 
the facility the Commission attaches Special Condition No. 7.  Special Condition No. 7 
establishes specific design restrictions on certain building components of the treatment 
works facility to ensure that future improvements will not alter the exterior appearance of 
the facility in a manner that would result in significant adverse visual impacts.   
 
The Commission finds that the proposed development’s construction and staging area 
activities would present a temporary intrusion into visual resource areas within Beach 
Front Park and adjacent areas along the Crescent City Harbor beach, and in proximity to 
the Battery Point Lighthouse.  Furthermore, the Commission finds that the excavation 
necessary for installing critical below-grade plant components will not result in any 
significantly visible and long-term landform alteration.  Moreover, given the efforts to 
incorporate design features from the surrounding beach strand, park woodland, and 
nearby quasi-public buildings into the design of the renovated treatment plant, the 
development would be compatible with the character of the plant’s surroundings the 
continuance of adjoining recreation areas and would not significantly degrade those 
areas.   
 
Therefore, the Commission finds that the project as conditioned to restrict certain future 
permit-exempt improvements and repair & maintenance is consistent with Sections 
30251 and 30240(b) of the Coastal Act. 
 
I. California Environmental Quality Act. 
 
The City of Crescent City prepared a Draft Environmental Impact Report (EIR) in 2000 
for the proposed Project.  A Final EIR (SCH# 2000102115) was adopted and certified by 
the City Council on April 30, 2001.  The City filed a Notice of Determination with the 
State Clearinghouse May 7, 2001. The City prepared a Draft Supplemental EIR in 2004 
to address recommendations from a November 2003 Facilities Plan and a Spring 2004 
Value Engineering process.  Additionally, the preferred alternative changed from 
placement of the Wastewater Treatment Plant at a new location to rehabilitation and 
expansion of the current Wastewater Treatment Plant. The City Council approved the 
updated Project, certified the Final Supplemental EIR and adopted a Mitigation 
Monitoring Program on February 22, 2005. A Notice of Determination was filed with the 



1-07-002 
CITY OF CRESCENT CITY 
Page 42 
 
 
Del Norte County Clerk and the Governor’s Office of Planning and Research on 
February 28, 2005. 
 
Section 13906 of the Commission’s administrative regulation requires Coastal 
Commission approval of Coastal Development Permit applications to be supported by a 
finding showing the application, as conditioned by any conditions of approval, to be 
consistent with any applicable requirements of the California Environmental Quality Act 
(CEQA). Section 21080.5(d)(2)(A) of CEQA prohibits a proposed development from 
being approved if there are any feasible alternatives or feasible mitigation measures 
available, which would substantially lessen any significant adverse effect that the activity 
may have on the environment. 
 
The Commission incorporates its findings on conformity with LCP policies at this point 
as if set forth in full. These findings address and respond to all public comments 
regarding potential significant adverse environmental effects of the project that were 
received prior to preparation of the staff report.  As discussed above, the proposed project 
has been conditioned so as to be found consistent with the Coastal Act.  As specifically 
discussed in these above findings which are hereby incorporated by reference, mitigation 
measures that will minimize or avoid all significant adverse environmental impacts have 
been made requirements of project approval. As conditioned, there are no other feasible 
alternatives or feasible mitigation measures available which would substantially lessen 
any significant adverse impacts which the activity may have on the environment.  
Therefore, the Commission finds that the proposed project, as conditioned to mitigate the 
identified impacts, can be found consistent with the requirements of the Coastal Act to 
conform to CEQA. 
 



1-07-002 
CITY OF CRESCENT CITY 
Page 43 
 
 

EXHIBITS 
                                                                                                                                                                              
1. Regional Location Map 
2. Vicinity Map  
3. Jurisdictional Boundary Determination No. 04-2007 
4. Project Site Aerial Photograph 
5. Site Plans and Elevation Views 
6. Portions of Crescent City WWTP Outside of Coastal Zone  
7. Excerpts, City of Crescent City and County of Del Norte General Plans and 

Crescent City Regional Wastewater Facility Environmental Impact Reports 
8. Cease and Desist Order No. R1-2005-0035 
9. Waste Discharge Requirements Order No. R1-2006-0001 
10. City of Crescent City Coastal Development Permit No. CDP-07-01 
11. City of Crescent City Coastal Development / Conditional Use Permit Nos. CDP-

07-01 / UP-07-01 



1-07-002 
CITY OF CRESCENT CITY 
Page 44 
 
 

APPENDIX A 
STANDARD CONDITIONS 

 
 
1. Notice of Receipt and Acknowledgement.  The permit is not valid and 

development shall not commence until a copy of the permit, signed by the 
permittee or authorized agent, acknowledging receipt of the permit and 
acceptance of the terms and conditions, is returned to the Commission office. 

 
2. Expiration.  If development has not commenced, the permit will expire two years 

from the date on which the Commission voted on the application.  Development 
shall be pursued in a diligent manner and completed in a reasonable amount of 
time.  Application for extension of the permit must be made prior to the expiration 
date. 

 
3. Interpretation.  Any questions of intent of interpretation of any condition will be 

resolved by the Executive Director of the Commission. 
 
4. Assignment.  The permit may be assigned to any qualified person, provided 

assignee files with the Commission an affidavit accepting all terms and conditions 
of the permit. 

 
5. Terms and Conditions Run with the Land.  These terms and conditions shall be 

perpetual, and it is the intention of the Commission and the permittee to bind all 
future owners and possessors of the subject property to the terms and conditions. 






















































































































































































































































